
STANDING HIP THRUST

PB402



7

8

9

13

14

15







5

Item No Description QTY Item No Description QTY

1 Bottom Cross Brace 1 26 Adjust the height pad φ60×57 3

2 Handle Frame 1 27 Rubber Bumper 97.5×50×46 1

3 FOAM Frame 1 28 φ38×φ10×4 4

4 Turning point rack 1 29 FOAM φ102×186 4

5 Seat Frame 1 30 FOAM Bush Φ60×Φ26×30 8

6 Seat Pad 358.3×235.4×70 1 31 Bumper  φ17×10.5 2

7 Barbell bar rack 1 32 Rubber Bumper φ78×φ48×20 2

8 turret 1 33 Button Head Cap Screw M10×30 4

9 Rotating frame left 1 34 Flat Washer φ9×φ16×1.6 6

10 Connecting frame on the right 1 35 Flat Washer φ11×φ20×2 34

11 Pop Pin 1 36 Spring Washer φ10 12

12 Pop Pin 1 37 Nylon Lock Nut M8 4

13 Shaft φ16×？ 1 38 Nylon Lock Nut M10 9

14 Barbell Tube φ48×3.0×330 2 39 Flat Head Cap Screw M8×40 4

15 Toothed plate φ16×？ 1 40 Flat Head Cap Screw M10×25 2

16 Aluminum End Cap φ60×φ10.5×12.9 2 41 Socket Head Cap Screw M8×20 2

17 FOAM Frame 1 42 Socket Head Cap Screw M8×25 1

18 FOAM Frame 1 43 Socket Head Cap Screw M10×30 16

19 Bush F60-F50×48 1 44 Socket Head Cap Screw M10×75 2

20 Foot Plate 385×175×5 2 45 Button Head Cap Screw M8×30 2

21 Bushing 6006-2Z 6 46  Button Head Cap Screw M10×80 3

22 Plug 50×75×30 4 47 Button Head Cap Screw M10×70 4

23 120×33×90 3 48 Socket Set Screw M8×10 2

24 Plug 50×75×62 4 49 Snap Spring 2

25 Aluminum blocking plate φ42.9×6 2



6

22

2

401621
12

13

31
4115

9

21
16

4038
35

43

36

35

24

6

5

35

43

43

36

35

23

24 23
26

37

34

20

39

25

14

32

38

35

33
2830

29
30

18

17

48
25

14

32

47
35

35
38

33
28

30
29

3045

34
24

27

43

36

35

20

38

33

28

43
36

35

46

42 19
21

11

21

7

35

22

3

1

8

44
35

35

4

49

49



7



8



9

STEP 1

Item No Description QTY Item No Description QTY

1 Bottom Cross Brace 1 35 Flat Washer φ11×φ20×2 8

2 Handle Frame 1 36 Spring Washer φ10 8

3 FOAM Frame 1 43 Socket Head Cap Screw M10×30 8

2

3

35

36

4343

36

35

1



10

STEP 2

3835

35
44

43
36

35

43

36

35

46

35

35
38

Item No Description QTY Item No Description QTY

35 Flat Washer φ11×φ20×2 14 43 Socket Head Cap Screw M10×30 4

36 Spring Washer φ10 4 44 Socket Head Cap Screw M10×75 2

38 Nylon Lock Nut M10 5 46  Button Head Cap Screw M10×80 3



11

STEP 3

30
29

30

18

6

35

43

Item No Description QTY Item No Description QTY

6 Seat Pad 358.3×235.4×70 1 30 FOAM Bush Φ60×Φ26×30 4

18 FOAM Frame 1 35 Flat Washer φ11×φ20×2 4

29 FOAM φ102×186 43 Socket Head Cap Screw M10×30 4



12

STEP 4

47

35 14

3235

38

Item No Description QTY Item No Description QTY

14 Barbell Tube φ48×3.0×330 2 38 Nylon Lock Nut M10 4

32 Rubber Bumper φ78×φ48×20 2 47 Button Head Cap Screw M10×70 4

35 Flat Washer φ11×φ20×2 8



1



1



1


